Uhiited States . . CUS.EPA-
Envn'onmental Protechon "7~ 401 M Street SW .-
Washmgfon, DC 20460
-Nationél Renéw'ablé : : NREL/TP—430~7974 :
Energy Laboratory © 7. - DE95009216 = T .— _
,.Golden,CO80401 T e T

‘Caﬂse sﬂt’udlés 1n‘Re51dual U;s*eand

, agency S |
: Energy and Envu‘onmental
e Research Report ' ’

U S Env:lronmental Protecuon Agency e US Deparl:ment of Energy R

v“ Office of Wastewater Management *Energy Efficiency, Conservatlon IR

ha’ ashmgton, DC - and Renewable Ene T8y . e |
o shing‘ton,,

RSN




ptepare as anaccoumt o

nited States government nor Ay age y thereof, nor any of their empldyee's _makes' any -
‘ , Or assumes any legal liability or respons:blhty for the accuracy, completeness,
[...]
~ Additionally, the aeration process was found to consume more energy than any - o
. other plant component. It was recommended that a nncroprocessor-based process -
' control system be installed. The system should be capable of process control, load
management, preventive maintenance reporting, records management, and alarm
monitoring. The process control should be based on the aeration basin dissolved -
oxygen (DO) content which should be monitored continually. The estimated
installation cost was $31,500 and the estimated annual savings $29,000. The ,
calculated payback was 1.1 years. The audit also proposed to operate only one of
the two aeration basins and to operate process control according to mean cell '
_ residence time (MCRT) » :

37 , - -




Residuals Use and Energy Conservation

Result: A process control system was installed which monitored and controlled the aéfation
according to DO, low flow, and high flow conditions. One of the aeration basms was
removed from service and is currently used for blosolxds storage.

o Alternative C-2: The audit studied the feas1b1hty of replacmg the mechamcal

aerators with diffused aeratlon

Result: The payback was more than 15 years and the energy audit concluded that

the action was not justified.

BBC considers the process control system
for automated aeration monitoring and
control to be its most successful energy
conservation mechanism. The control
system automatically reduces the aeration
basin DO content to the lowest level
which will still achieve optimum
wastewater stabilization. Other aspects of
BBC's energy conservation program
include

. A time of use on-peak/off-peak
load management system

38

" Upgrade of punip motors to high
. efficiency windings and low
| voltage starters

Addition of recirculation to the
influent pump station to achieve a.
constant electrical load -

Replacement of the mercury vapor
lighting with sodium lighting

Use of energy efficient windows in
the operations building,

Recent pump upgrades at two lift
stations.




Residuals Use and EnergyConsemﬁon

A summary of the BBC electrical usage and cost before energy conservation is shown in the
following table (taken from the ongmal energy audit report) :

S

, 19io/1 - 11/18 180,000 618 "9,772

1982 11/16 - 12/15 181,500 0 | 79m

1982 12/16- /15 _ 160,750 380 6278 _

1983 1/16 - 2/15 199,000 370 7,724

1983 2/16 - 3/15 191,000 385 . _T.569 "
t 1983 3/16 - 4/15 216,500 480 _ sss0 Il
i 1983 4/16 - 5118 218,000 480 8,840 _ "
| 1983 5/16 - 6715 193,500 _ 465 8,006
‘1983 6/16 - 7115 205,500 460 8,636 ’l
| 1983 7116 - 8115 186,000 450 soor |
I 1983 8/16 - 9/15 184,000 430 soo0 ||
} 1983 9/16 - 10/15 205,000 455 9.681 "
| ToTALS 2,321,250 5,363 $101,058
f 12 MONTH AVERAGE 193,437 447 $8.422 |
| 2 YEAR AVERAGE — 197812 | | ss7ss

'Average power cost (based on kwh) = $0.04
Average costMG treated - =$117
Average kwh/MG treated = $2695

Kwh/Ib BOD stabilized = 2.1 '

The plant has also unproved operators skllls through involvement with energy conservatlon
equipment installation contractors. The involvement developed a working interest in the

energy savmg equipment and motlvated the operators to become more energy-aware

139"




Residuals Use and Energy Conservation

4

Description of the Technologies

The process control system consists of an
Andover controller unit which
communicates with a laptop computer
(386 microprocessor). The unit is
accessible to the operational staff and
chief operator. The microprocessor is
connected to a modem which allows the
chief operator to monitor and adjust
parameters from his home. The system
controls the extended aeration basin
aerators according to DO, high flow, and
low flow. DO information is obtained

from a permanent self-cleaning, DO probe

which is located toward the effluent end
of the extended aeration basin. The
facility staff anticipates that the probe will
require replacement in the future at a cost
of $1,200 to $1,500. '

Target DO in the aeration basinis 1 mg/L.

to 4 mg/L. Energy is conserved through
reduced operation of the four 100 )
horsepower, low speed, mechanical
aerators. Previously, the DO level was
collected manually with less frequency
which could result in excess aeration.

The system has an approximate five to ten
minute delay which requires a stable DO
before adjusting the aeration through
control of the aerators. The delay is to
eliminate short off/on cycles of the
aerators. The delay is automatically
overridden by the low DO mode as
necessary to start additional aerators.

The plant staff conducts a manual check |

of the aeration process DO content three -

times daily at four locations in the basin.
This manual collection of DO readings is

40

with an independent meter to assure no
malfianction of the controller system has
occurred. o

The system monitors flows from many
locations in the wastewater plant. If the

‘high flow exceeds a preset volume of

approximately 8.0 MGD the final aerator
in the aeration basin is shut off. This
allows the mixed liquor suspended solids
to settle out and be stored in the aeration
basin during excess flows. This action -
conserves electricity and greatly reduces .
the effluent suspended solid level during
high flow events. When the flow returns
to normal the aerator is started and again
suspends the solids. The flow control
also has a delay to eliminate short cycle of
the aerator. During low flows, if the
process is stable, the process control
system continues to operate from the DO
input. However, the system alternates the
aerators in service. Regular operation of
all the aerators should extend their life.

Other major processes are also operated |
by the process control system. The

* system monitors the tertiary filters for

flow rate to determine optimal timing for
backwashing. The aerobic digester has
two 100 horsepower mechanical aerators.
Aeration was controlled by the process
control system before the WWTP
upgrade, but was not tied into the system - -
after the upgrade. The biosolids storage
basin is not automatically controlled by
the process control system, however,
following a manual start, the controller
operates the four aerators as mixers. The
process control system also can graph and
print any variable, generate daily reports,
and generate histories of variables.




Re51duals Use and Energy Conservation

) In response to the energy audit concern of
. inflow and infiltration-induced high flows,

- asluice gate was installed to achieve flow

equalization during rainfall events. The
gate caused the excess flow volume to
backup water in approximately four miles

of the collection system. This reduced the

surge and allowed a constant volume to
be pumped during the storm event, which -
reduced the electrical consumption.

During the facility upgrade the sluice gate

was removed and the influent pump
station was modified. An Allen Bradley
controller was added to the influent pump
station. Also, an automatic "Beck" valve

y wasmstalledtomamtamaconstanthead,

of approximately ten feet, in the influent

pump wet well. The valve uses a sonic

meter to detect the head in the influent

- wet well and then recirculates a variable

volume of the flow back to the wet well.

This allows the influent pumps to run

continuously, in a steady state, and

achieves a constant electrical pump load.

It does not result in a reduced RAS

- pumping, reduced chlorine usage, or
rreduced aerobic digester supernatant

- pumping, as recommended in the study.

‘During the facility upgrade, many pump
motors were replaced with motors which
have high efficiency windings and low
voltage starters. The Gasters Creek
Pump Station pumps were replaced with
high efficiency, higher capacity centrifugal
pumps. The Little Buffalo Creek Pump
Station pumps were replaced with high
efficiency submersible pumps. The RAS v
screw pumps were replaced with =~
centnﬁJgal pumps. The original RAS

pump station was then placed into service =
as the WAS pumping station. The screw

41

‘pump _bélt drives, which experienced
'some slippage, were replaced with direct

drive units to conserve energy. The plant .
also replaced the mercury vapor yard
lighting with energy efficient sodium
vapor lighting, and installed energy
efficient windows in the operations
building. '

Process Modiﬁcatiohs.

The process control system has saved
energy, improved the aeration process ,
and reduced the effluent suspended solids. -
From October 1981 to October 1983 the
annual average effluent parameters were
BOD;=12.5 mg/L, TSS=26.5mg/L,
NH;N 0.72 mg/L, and DO = 8. 2mg/L
Currently the annual average effluent

. _parameters are BOD, = 8.23 mg/L, TSS =
16.3 mg/L, NH;N = 0.54 mg/L, and DO =

7.13 mg/L. This is likely the result of
maintaining a uniform DO in the extended
aeration basin, maintaining a DO which is

‘ optimum for stabilization, and retaining

solids during high flows. The increased

- solids increased the loading to the aerobxc

digester by 15 to 25 percent.

Another process modification which has

~ saved energy and improved the effluent

quality is the removal of 'pne,-aeration
basin from service. The aeration basins

 were designed to treat 10 MGD, while the

average flow was 4.56 MGD. Use of a

. single aeration basin allowed operators to".

match the flow volume with the design.

. The MCRT was reduced, which
_conserved energy through l_ess pumping.

This reduction should also improve the
effluent suspended solids through a

- reduction of pm ﬂoc




Residuals Use and Energy Conservation

Financial Benefits

BBC staff found that actual installation

costs for the implementation of the energy

audit recommendations were closeto
estimated costs. Actual payback time for
the process control system was less than
‘the 1.1 years originally estimated.

An operating budget increase has been
unnecessary over the past five years.

42

Staff believes that energy savings have
contributed greatly to stable operating
costs. The two-year average monthly
electrical cost during 1982-83 was $8,755
(at-$0.044 per kilowatt hour). Monthly o
electrical costs averaging $4,200 over the :
period July 1993 to April 1994 reflect the

effects of energy conservation measures

- on electrical costs at the BBC plant.




Residuals Use and Energy Conservation

' Seattle Metro Renton
~ Water Reclamation Plant
Facility Description

Unlike the other wastewater treatment

o plants in this study, the Seattle Metro

East Division Reclamation Plant at

Renton does not use its biogas onsite for

- heating and/or cooling. Instead, Metro

- has worked out relationships with local
utilities that have made it more cost-
effective to sell the gas for offsite use arid

replace its potential in-plant use with . .
electrically operated heat pumps that
remove heat from effluent. The
economics that make this feasible depend

~ on the low prices for electricity in the -

- Seattle area, and grants and other
 assistance from the electric utility. Metro

. also has developed a unique program,
 called MetroZherm, which uses effluent ~
~ for offiite heating and cooling of
. buxldmgs at privately owned facllmes

The Renton plant treats about 66 MGD of
- wastewater. The plant is undergoing

~ expansion, due to be completed in 1996,

" which will increase its current design

. capacity of 72 MGD to 108 MGD. Plant
processes consist of primary settling, |
aeration, secondary settling, chlorination,
‘and dechlorination. Biosolids are treated
in dissolved air flotation thickeners,
followed by anaerobic digestion and belt .
filtration. In 1986, a 12-mile effluent
. pipeline to Puget Sound was completed.
Pipeline construction included eight reuse

43 .

taps spaced along its length (Figure 6).
Effluent is discharged two mﬂes oﬁ'shore

_ in 580 feet of water.

Seattle Metro has undertaken several -

- energy conservation activities at its

Renton plant, including insulating the

digesters, recovering waste heat from.

blowers, using energy efficient motors

~ and variable speed drives, and installing

motion detectors to control lightingin - |

-+ conference rooms.

‘Energy Recovery from Biogas

The Renton plant's four anaerobic
digesters generate 1.2 million standard
cubic feet per day of biogas. The facility
scrubs the biogas to remove carbon "
dioxide, and sells the resulting 99 percent
pure methane to the local gas utility.

~ Metro receives approximately $1,100 per

day for the scrubbed gas. The biogas -

- . potential for onsite heating use is replaced

with four 600-horsepower electrically--
operated heat pumps. These heat pumps

supply 135 degree water to a closed loop

system that meets 90 percent of building

- heat requirements, and also maintains ten

million gallons of biosolids in four
digesters at 96 degrees. The cooler water _

‘that has passed through the heat 7
. -exchangers is used in the gas scrubber -

unit to increase its efficiency.







. Residuals Use and Energy Conservation :

re 6: Location of Renton's 12-mile effluent pipeline

) Figu

Rsinier
Beach

: @
".77 " 43RD AVE'S BRIDGE
O ST AU S S < -
\ T EAsT-DIVISION
% . RECLAMATION i
" SPLANTAT /... +
'RENTQ‘N N @' -
SorTTT ) LEGEND o
SEA-TAC ~ — v e ' * BOEING ‘ R
AIRPORT : LONGACRHES etroTherm/Reuse
PARK . . Tap Location
@ Customer
[ pp— quceﬁ!ain
T . Treatment
‘ Plant
, 45 4




w




‘Residuals Use and Energy Conservation

The heat pumps produce four times more

 heat than would be obtained per watt of
power consumed by directly converting
electricity to heat (3.4 Btus are obtained

per watt hour). Metro anticipates that the

- efficiency will decrease when it changes
- from the current refrigerant (R12) to a
new refrigerant (134A) that does not

contain chloroﬂuorocarbons because the -

134A refrigerant is not as eﬁclent in heat

transfer

Advantage of Cold Water for ongas
Scrubbmg

The carbon dioxide scmbber consists of a
- vessel into which secondary efflient is

. injected under 300 psig. Digester gas is
fed into the vessel, and during contact

between the gas and the effluent, pressuré ‘

. forces the carbon dioxide into solution in -

the water. Cleaned methane gas is drawn
off. To achieve maximum efficiency,
cooled effluent that has passed through
the heat pumps is used in the scrubber,
since cooler water can hold more gas in
solution. :

The heat pumps drop the temperature of »

 the effluent flowing through them by 10

' ~degrecs Fahrenheit at a flow rate of 960
gallons per minute. This chilled water is
fed into the digester gas scrubber. Metro
has found that savings can be achieved by
" operating a heat pump solely to produce
. chilled water to ensure that the digester
. gas is adequately cleaned to
specifications. Without chilled water,
_summer heat conditions would cause
reduced scrubber efficiency resulting in

wasting some gas that does not meet sale

specxﬁcatlons .

47

' The MetroTherm Program

The plant's effluent is available for use in
a unique program called MetroZherm.
MetroZherm is designed to provide

 treated wastewater effluent for heating
. and cooling of buildings, both at the

wastewater treatment plant and offsite at
privately owned facilities. Taps in the.

- effluent pipeline were placed to allow

facilities to draw from and retum eﬁ]uent

- to the pipe:

In 1982, the State of Washingtdn begana -. -
"District Heating and Cooling" (DHC)
- program to encourage communities to

develop centralized hot water production
to serve various energy needs. The

- Washington State Energy Office (W' SEO) -

implements this program to provide

| project guidance, marketing support and
- funding sources for development of

centralized energy. WSEO has provided
grants and assistance and will continue to
provide support to Metro with a $25,000'

 grant and §25,000 in services in 1994,

Metro also received grants from the =~

" Bonneville Power Administration (BPA),
~which provided funding for initial
- feasibility studies that determined

placement for the eﬂluent pipeline taps -

; Facﬂmes can use eﬂluent in three modes:
- heating and cooling, cooling only, or